

## Declaration of test results

2014-Efectis-R000907-D

Efectis Nederland BV hereby declares that

**IsoBouw SlimFort®**,  
covered by wooden battens and Cedral 'click' or 'tiled' fibre cement cladding,  
has been investigated according to:

**EN 11925-2:2010**

“Reaction to fire tests - Ignitability of products subjected to direct impingement of flame. Part 2: Single-flame source test”

and

**EN 13823:2010**

“Reaction to fire tests for building products - Building products excluded floorings exposed to the thermal attack by a single burning item”

In accordance with the European fire classification standard  
**EN 13501-1:2007+A1:2009** the product is classified as:

**B - s1, d0**

The complete details of the tests performed are recorded in Efectis test reports  
2014-Efectis-R0351a and 2014-Efectis-R000906.

*This declaration is valid until:*

December 2019

*This declaration is assigned to:*

*Place and date:*

Bleiswijk, December, 2014

*On behalf of Efectis Nederland BV:*



IsoBouw Systems BV  
P.O. Box 1  
5710 AA SOMEREN  
THE NETHERLANDS

W. Scheffer BBE  
Project leader fire resistance and  
reaction to fire